
T:\2. Board\Board of Directors Meetings\2023 Board Meetings\Agendas\8. August\A. 2023 08 17 Regular Board Meeting Agenda TR.doc 

Tod Moody, President Catharine Benediktsson, Director 
Omar Arias-Montez, Vice President Richard Snyder, Director 
John Carapiet, Secretary 
 

NOTICE AND AGENDA 
Regular Board Meeting 

at Sanitary District No. 5 of Marin County 
Thursday, August 17th, 2023 

 
5:00 P.M. REGULAR BOARD MEETING 
 

Teleconference Location: 
Director Richard Snyder 
10 Pomander Walk 
Belvedere CA 94920 
 
PURSUANT TO THE RALPH M. BROWN ACT, ALL VOTES SHALL BE BY ROLL CALL DUE 
TO DIRECTOR SNYDER TELECONFERENCE FROM 10 Pomander Walk Belvedere CA 94920 
 
ROLL CALL: 
 
PUBLIC COMMENTS: The public is invited to address the Board on items that do not appear on the 
[...]
Sanitary District No. 5 Main Wastewater Treatment Plant NPDES Permit CA0037753

ATTACHMENT F — FACT SHEET  F-1

ATTACHMENT F – FACT SHEET

CONTENTS

1. PERMIT INFORMATION ............................................................................................................. F-3

2. FACILITY DESCRIPTION ........................................................................................................... F-5

3. APPLICABLE PLANS, POLICIES, AND REGULATIONS .................................................. F-10

4. RATIONALE FOR EFFLUENT LIMITATIONS AND DISCHARGE SPECIFICATIONS . F-13
4.1. DISCHARGE PROHIBITIONS .................................................................................................................. F-14
4.2. TECHNOLOGY-BASED EFFLUENT LIMITATIONS ................................................................................... F-15

4.2.1. Scope and Authority ..................................................................................................................... F-15
4.2.2. Technology-Based Effluent Limitations ..................................................................................... F-16

4.3. WATER QUALITY-BASED EFFLUENT LIMITATIONS ............................................................................... F-16
4.3.1. Scope and Authority ..................................................................................................................... F-16
4.3.2. Beneficial Uses and Water Quality Criteria and Objectives .................................................... F-17
4.3.3. Reasonable Potential Analysis.................................................................................................... F-21
4.3.4. Water Quality-Based Effluent Limitations .................................................................................. F-28

4.4. DISCHARGE REQUIREMENT CONSIDERATIONS.................................................................................... F-33

5. RATIONALE FOR RECEIVING WATER LIMITATIONS ...................................................... F-35

6. RATIONALE FOR PROVISIONS ............................................................................................. F-35
6.1. STANDARD PROVISIONS ....................................................................................................................... F-35
6.2. MONITORING AND REPORTING PROVISIONS........................................................................................ F-36
6.3. SPECIAL PROVISIONS ........................................................................................................................... F-36

6.3.1. Reopener Provisions .................................................................................................................... F-36
6.3.2. Effluent Characterization Study and Report .............................................................................. F-36
6.3.3. Pollutant Minimization Program .................................................................................................. F-36
6.3.4. Special Provisions for Publicly-Owned Treatment Works ....................................................... F-36
6.3.5. Other Special Provisions .............................................................................................................. F-37

7. RATIONALE FOR MONITORING AND REPORTING REQUIREMENTS ........................ F-39

8. PUBLIC PARTICIPATION ......................................................................................................... F-41



Sanitary District No. 5 of Marin County Order R2-2023-00XX
Sanitary District No. 5 Main Wastewater Treatment Plant NPDES Permit CA0037753

ATTACHMENT F — FACT SHEET  F-2

TABLES

TABLE F-1. FACILITY INFORMATION ............................................................................................. F-3

TABLE F-2. PREVIOUS EFFLUENT LIMITATIONS AND MONITORING DATA ...................... F-6

TABLE F-3. COLLECTION SYSTEM AND CATEGORY 1 SSO RATES.................................... F-7

TABLE F-4. PREVIOUS WET WEATHER BYPASSES ................................................................. F-8

TABLE F-5. BENEFICIAL USES ...................................................................................................... F-11

TABLE F-6. SECONDARY TREATMENT STANDARDS ............................................................. F-16

TABLE F-7. SITE-SPECIFIC TRANSLATORS .............................................................................. F-21

TABLE F-8. REASONABLE POTENTIAL ANALYSIS ................................................................. F-23

TABLE F-9. MINIMUM INITIAL DILUTION ..................................................................................... F-28

TABLE F-10. WQBEL CALCULATIONS ........................................................................................ F-30

TABLE F-11. MONITORING REQUIREMENTS SUMMARY ....................................................... F-41



Sanitary District No. 5 of Marin County Order R2-2023-00XX
Sanitary District No. 5 Main Wastewater Treatment Plant NPDES Permit CA0037753

ATTACHMENT F — FACT SHEET  F-3

ATTACHMENT F – FACT SHEET

This Fact Sheet includes the legal requirements and technical rationale that serve as 
the basis for the requirements of this Order. As described in section 2.2 of the Order, 
the Regional Water Board incorporates this Fact Sheet as findings supporting the 
issuance of the Order.

1. PERMIT INFORMATION

The following table summarizes administrative information related to the facility.

Table F-1. Facility Information
WDID 2 215021001
CIWQS Place ID 239497
Discharger Sanitary District No. 5 of Marin County

Facility Name Sanitary District No. 5 Main Wastewater Treatment Plant  
and its collection system

Facility Address
2001 Paradise Drive 
Tiburon, CA 94920 
Marin County

Facility Contact, Title, 
Phone, and Email

Tony Rubio, District Manager / Chief Plant Operator 
(415) 435-1501 ext. 106, trubio@sani5.org 

Authorized Person to 
Sign and Submit Reports Same as Facility Contact

Mailing Address P.O. Box 227, Tiburon, CA 94920
Billing Address Same as mailing address
Facility Type Publicly-Owned Treatment Works (POTW)
Major or Minor Facility Minor
Water Quality Threat 2
Complexity A
Pretreatment Program No
Reclamation 
Requirements None

Mercury and PCBs 
Requirements NPDES Permit CA0038849

Nutrients Requirements NPDES Permit CA0038873
Facility Permitted Flow 0.98 million gallons per day (MGD) – average daily dry weather design flow 
Facility Design Flow 2.3 MGD – peak wet weather secondary treatment capacity
Watershed San Francisco Bay
Receiving Water Raccoon Strait in Central San Francisco Bay
Receiving Water Type Marine
Date of Last Inspection September 9, 2020

1.1. The Sanitary District No. 5 of Marin County (Discharger) owns and operates the 
Sanitary District No. 5 Main Wastewater Treatment plant and its wastewater 
collection system (collectively, the Facility). The Facility provides secondary 

mailto:trubio@sani5.org


Sanitary District No. 5 of Marin County Order R2-2023-00XX
Sanitary District No. 5 Main Wastewater Treatment Plant NPDES Permit CA0037753

ATTACHMENT F — FACT SHEET  F-4

treatment of wastewater collected from its service area and discharges to Raccoon 
Strait in Central San Francisco Bay.

For the purposes of this Order, references to the “discharger” or “permittee” in 
applicable federal and State laws, regulations, plans, and policies are held to be 
equivalent to references to the Discharger herein.

1.2. The Discharger is regulated pursuant to NPDES Permit CA0037753. The 
Discharger is authorized to discharge subject to the WDRs in this Order at the 
discharge location described in Table 1 of this Order.

1.3. The Discharger was previously subject to Order R2-2018-0038 (previous order) as 
amended by Orders R2-2021-0019 and R2-2021-0028.

· Order R2-2021-0028 amended Order R2-2016-0008 and the previous order to 
provide updated monitoring requirements and require supplemental funding for 
the Regional Monitoring Program (RMP).

· Order R2-2021-0019 amended the previous order to remove effluent limits and 
monitoring requirements for oil and grease.

Provisions of these orders have been incorporated into this Order as appropriate 
and applicable.

1.4. The Discharger filed a Report of Waste Discharge and submitted an application for 
reissuance of its Waste Discharge Requirements (WDRs) and NPDES permit on 
January 1, 2023.

1.5. Regulations in 40 C.F.R. section 122.46 limit the duration of NPDES permits to a 
fixed term not to exceed five years. Accordingly, this Order limits the effective 
period for the discharge authorization. Pursuant to 40 C.F.R. section 122.6(d) and 
California Code of Regulations, title 23, section 2235.4, the terms and conditions 
of an expired permit are automatically continued pending reissuance of the permit 
if the Discharger complies with all requirements for continuation of expired permits. 

1.6. The Discharger is also regulated under NPDES Permits CA0038849 and 
CA0038873, which establish requirements on mercury and polychlorinated 
biphenyls (PCBs) and nutrients from wastewater discharges to San Francisco Bay. 
This Order does not affect those permits.

1.7. When applicable, State law requires dischargers to file a petition with the State 
Water Resources Control Board (State Water Board), Division of Water Rights, 
and receive approval for any change in the point of discharge, place of use, or 
purpose of use of treated wastewater that decreases the flow in any portion of a 
watercourse. The State Water Board retains separate jurisdictional authority to 
enforce such requirements under Water Code section 1211. This is not an NPDES 
permit requirement.



Sanitary District No. 5 of Marin County Order R2-2023-00XX
Sanitary District No. 5 Main Wastewater Treatment Plant NPDES Permit CA0037753

ATTACHMENT F — FACT SHEET  F-5

2. FACILITY DESCRIPTION

2.1. Wastewater Collection and Treatment

2.1.1. Location and Service Area. The wastewater treatment plant is located at 2001 
Paradise Drive in Tiburon. It provides secondary treatment of domestic and 
commercial wastewater for the City of Belvedere, the Town of Tiburon, and 
unincorporated areas of the Tiburon Peninsula. The Facility serves a population 
of about 8,400.

2.1.2 Collection System. The collection system for the wastewater treatment plant is 
entirely under the Discharger’s jurisdiction, totaling approximately 31 miles of 
collection system and 22 pump stations (13 in the City of Belvedere and 9 in the 
Town of Tiburon).

2.1.3. Wastewater Treatment. The plant can provide biological treatment for an 
average daily dry weather design flow of 0.98 million gallons per day (MGD). 
During the dry season (May 1 to October 31) from 2018 to 2022, the plant 
treated an average daily dry weather flow of 0.56 MGD. The treatment process 
consists of raw influent grinding, primary clarification, activated sludge aeration, 
secondary clarification, sodium hypochlorite disinfection, and sodium bisulfite 
dechlorination. The plant also has onsite storage consisting of an additional 
primary clarifier, an offline aeration basin, and a surge tank, totaling over 
315,000 gallons. 

The plant can provide biological treatment for up to 2.3 MGD during wet 
weather when influent flows to the plant are more diluted. During periods of 
heavy rain, when influent flow exceeds the plant’s biological treatment capacity 
of 2.3 MGD and all onsite storage is used, the plant routes the portion of flows 
above 2.3 MGD from its primary clarifiers directly to its sodium hypochlorite 
disinfection tank (bypassing activated sludge aeration and secondary 
clarification) where it is blended with biologically treated effluent and 
dechlorinated prior to discharge. Any primary treated flows stored onsite are 
routed back to the headworks for full treatment. Such bypasses, or blending 
events, are necessary at times to prevent washout of microbial populations in 
the biological treatment units. Bypasses of biological treatment are subject to 
Discharge Prohibition 3.2, Attachment D section 1.7 (see Fact Sheet section 
4.1.1.2), and Provision 6.3.5.1. 

2.1.4. Sludge and Biosolids Management. The Discharger treats sludge with 
mesophilic anaerobic digesters (producing Class B biosolids), thickens the 
treated biosolids with a rotary drum, and dewaters the thickened sludge using a 
screw press. The Discharger hauls the dewatered, treated biosolids to a landfill 
for beneficial reuse.

2.1.5. Stormwater Management. All stormwater flows in contact with equipment or 
wastewater at the treatment plant are collected and directed to the plant 



Sanitary District No. 5 of Marin County Order R2-2023-00XX
Sanitary District No. 5 Main Wastewater Treatment Plant NPDES Permit CA0037753

ATTACHMENT F — FACT SHEET  F-6

headworks for treatment. Therefore, no additional stormwater requirements are 
necessary.

2.1.6. Recycled Water Activities. The Discharger investigated the feasibility of 
recycling its wastewater, which was found infeasible based on the current 
demand. The Discharger will consider evaluating the feasibility of recycling its 
wastewater in the future. 

2.2. Discharge Point and Receiving Waters. The Discharger shares an outfall with 
the Sewerage Agency of Southern Marin Wastewater Treatment Plant in Mill 
Valley (regulated under NPDES Permit CA0037711). Discharge of treated effluent 
to Raccoon Strait in Central San Francisco Bay is through a 36-inch outfall and a 
submerged, multi-port diffuser (Discharge Point 001) located about 840 feet 
offshore. The diffuser spans 195 feet and consists of 15 risers, each with four 
3-inch diameter ports submerged approximately 84 feet below mean sea level. 
The average daily outfall capacity is 31.4 MGD. In August 2021, the Discharger 
inspected and cleaned the diffuser and concluded that it was in good working 
order. The outfall meets Basin Plan section 4.6.1 requirements for deepwater 
discharge. 

2.3. Previous Requirements and Monitoring Data. The table below presents the 
previous order’s effluent limitations and representative monitoring data from the 
previous order term:

Table F-2. Previous Effluent Limitations and Monitoring Data

Parameter Unit
Average 
Monthly 

Limit

Average 
Weekly 
Limit

Maximum 
Daily 
Limit

Other Limit Long-Term 
Average [1]

Highest 
Daily 

Value [1]

Biochemical 
Oxygen Demand
(5 day @ 20°C) 
(CBOD)

mg/L 30 45 - - 9.8 47

Total Suspended 
Solids (TSS) mg/L 30 45 - - 6.0 53

BOD percent 
removal % 85

(minimum) - - - 95.1 85 [2]

TSS percent 
removal % 85

(minimum) - - - 97.2 93 [2]

Oil and Grease mg/L 10 - 20 - 5.0 5.8
pH s.u. - - - 6.0 – 9.0 [3] 7.0 6.2 – 8.8 [4]

Chlorine, Total 
Residual mg/L 0.0 [5] <0.020 <0.070 [6]

Enterococcus 
Bacteria

MPN/
100 mL 35 - - 4.6 36.4

Total Coliform 
Bacteria

MPN/
100 mL 240 [7] 57.4 1600 [8]

Total Coliform 
Bacteria

MPN/
100 mL 10,000 [9] 57.4 1600



Sanitary District No. 5 of Marin County Order R2-2023-00XX
Sanitary District No. 5 Main Wastewater Treatment Plant NPDES Permit CA0037753

ATTACHMENT F — FACT SHEET  F-7

Parameter Unit
Average 
Monthly 

Limit

Average 
Weekly 
Limit

Maximum 
Daily 
Limit

Other Limit Long-Term 
Average [1]

Highest 
Daily  

Value [1]

Ammonia, Total mg/L 100 - 190 - 16.6 44
Copper, Total 
Recoverable µg/L 35 - 73 - 7.4 26

Cyanide, Total µg/L 17 - 45 - <3.1 27

Dioxin TEQ µg/L 1.4 x 10-8 - 2.8 x 10-8 - 1.0 x 10-11 

DNQ [10]
6.8 x 10-6 

DNQ [10]

Acute Toxicity % 
Survival - - -

Not less than 
90% 

(11-sample 
median) 

100 100 [11]

Acute Toxicity % 
Survival - - -

Not less than 
70%

(11-sample 90th 
percentile)

100 100 [11]

Footnotes:
[1] Based on monitoring data from October 2018 through March 2023.
[2] This value is the lowest percent removal on a monthly basis.
[3] The limit was expressed as an instantaneous minimum and instantaneous maximum.
[4] The range is of the lowest and highest pH values.